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(Numero)  N u m b e r  
a )  e 1 1 

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE - -  
(ACCORDING TD EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WF CFRTIFV THAT THE PRODlJCT LISTED BELOW WAS DESIGNED. MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND RLQIIIREMENTS GlVEN 1N ONE OR MORE OF 7HE ~~~ ~ ~~~~~~ - ~ 

FOLLOWMG STANDARDS LAST EDTnON: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO N E  DISENADO. FABRICAW Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIWS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDlClONl -- 

AP1598 - VALVE INSPECTION AND TESTING API 6D - PPELINE VALVES -CATE, PLUG, BALL AND CHECK 

AF'I 599 - MtTAL PLUG VALVES - FLANGED, THREADED AND WELDING AF'1600 - STEEL CATE VALVES, FLANGED AND WELDING ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DlMENSlONS OF VALVES ANSIBI6-11 - FORGED FíiTMGS, SOCKET - WELDING AND THREADED 

ANSl B16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED 

MSS-SP61 - PRESSURE TESTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

Part No. AC042AO8MAA8300000 
( C a i g o )  

ncrcrintinn 4" Fig. 5206 F UT WCB, API TRiM No.8 830000 - . . . . . - . . . - 
Descripei6n CAST STEEL CATE VALVE 300 CLASS 

N A L W L A  COMPUERTA DE ACERO FUNDIDO CLASE 3W) 
V U V E  W m  LOW EMISSION C O m O L  (Y) PPM'S MAX.) (VALVULA SUMINISTRADA CON CONTROLDE BAJAS 
EMISIONES FUGITNAS (50 PPM'S MAX.) l 

C PRESSURE TEST TC,t& ?,A$$ SIDE ( L A W  
(PRUEBAS DE PRESlOM 1 2 

PNEUMATIC IPSI) l 80 80 
WLIMATICA) 

r MECHANICAL TESTS (PROP.MECmCAs) 1 

~~- ~ ~~~ 

CUERPO Nomlirated io INotmaiimd~ a) 930 Tenver to (Temole a) 650 Cooled in sir (*do en aire.! 
BONNET WHl9623 ASmA-216!U'CB 1 ó1791 0.986 0.032 0.022 0.508 0.047 0.046 0.020 0.020 0.004 1 73.37 46.69 3 2  4 2  152 1 

I 1 

Temwr ta (Temole a) 650 Cooled in air (Enoiado en aire.) 1 1 

CHEMlCAL COMPOSITION (%) COMPOSICI~N QUIMICA (%) 

ITEM HEAT No. MATERIAL 
(PARTE) (COLADA1 (ASTMl C MU P S Si Ni CI M0 CU V Cb 

BODY WH22555 ASTM A-ZI6NCB 1 O 213 O 9 8 4  0.021 0.010 0.415 0.024 0.045 0.013 0.065 0.001 

FACIO-21 REY'?'' 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

J-ía 

TENS YlELD E L G  RED BHN 

KPSl m1 % Yo 
m@ IST 2ND 3RD AVG 

79.46 41.32 30 4 2  152 


